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CONTRACT(P/O) NO.(HItE1S)

ey e MILL TEST CERTIFICATE STEEL

: F170600262

COMMODITY(HIZ2) © ERW. CARBON STEEL PIPE EN 10204 TYPE 3.1 — 2004 EMNET: %E%EM 23 gBEkE '.-‘DEUI ¢
= _ _ . Yeompo-ra, Buk-gu, Ulsan, Korea
SPECFICATON(HIZ A1) . ASTMAS3B CUSTOMER(D24 AD: AT IAHE)
Hydostatic Tensie Properties(Gage Length : 2 inch) Hardness Test Hardness Test & CWN Impact Test D.W.T Test( C)
Test Tensie Strength CVN Impact Test(C)
TYPE TOTAL ensle Yed | YR Max. P .
OF SZE PCS WEGHT | (e oPec. Fase | Wed | Stengh | mete | L Valle Absorbed EnergylUode) Shea|  ShearAreal%)
No. PIPE OUT-DIAXTHICKXLENGTH HEATNo.  [Pressure[Time| § § w2 Area
END (1A XS Hx20l) #2| MPa MPa MPa % % | *3 3 | 1 | 2 | 3 | ag || f 2 | ag
- pecimen
Min. 415 415 240 i
B () (KG) F) PSI |SEC Size
! Mex. Ciriteria * In the case of 10x10)
1 EB BE 14" X 0250 " X 20.177 F 1 336 20177 G66640 750 | 5 T 456 454 322 42
2 EB BE 14" X 0250 " X 20.177 F 1 336 20177 G66901 750 | 5 T 440 449 283 42
3 EB BE 14" X 0250 " X 20.177 F 2 673 40.354 G664 750 | 5 T 434 449 290 43
4 EB BE 14" X 0250 " X 20.177 F 44 14,800 837.788 P23044 750 | 5 T 466 481 366 42
Chemical Composition(%) 2:x100 3:x1000 4 :x10000 Zn~Coating Test HC-Test H.I.C Test Remark
.| Mn ) CcM3 [ Copper Sufate | Colapse SSCO— " o=
Spec. C Si %7 P S Cu Ni Cr Mo v #10 Zn Coating Test Pressue | CR | CTR | CSR Test B 1 ) Type of pipe tand(l*—s)
No. | HeatNo. sal 2 |2 2 33| 222 ]3]3] 3 Time | Resut | psi % | % % EBERW Biack BE:Bevel End
Min #%2) L: Longitudingl, T: Transverse
. x 3 : i :
Vo 2 o T o T BT T o0 5 & oo 3) B: Base, W: Weld unt?, H: Heat Affected ane
1 GABB40 HI 17 1 46 17 4 3%4) H: Heat(Ladle) Analysis, P: Product Analysis
ol 1 : 49 5 5 4 » 5 5 » &7 37) For each reduction of 0.01% below the specified C mex.
an increase of 0.06% Mn above the specified max.
P 14 1 8 14 4 4 2 3 3 1 85 wil be permitted up to a max. of 1.65%
2 G66901 H 14 2 45 12 5 3%10) CM3=Cu+NH#Cr+Mo+V
PlwBj2 |97 2 [2]3[5]2]8 3% SPEC YEAR - ASTM AS3(2012€ED)
P 13 2 49 15 7 2 2 3 5 2 79
3 G664 H 15 2 44 13 6
P 13 3 44 13 6 2 2 2 3 1 61
P 13 3 45 14 6 2 2 2 2 1 61
4 P23044 H 6 2 74 14 3
P 6 2 79 12 5 2 1 3 5 2 62
P 6 2 79 13 5 2 1 3 5 2 61
lon—Destructive Test Flattening / i i
Heat Treatment un Bending Test Visual & Dimension
GOOD GOOD GOOD GOOD
=2 HES 2 720 gHASS PSS, j{ K m F
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN ACCEPTED IN ACCORDANCE WITH THE PRESCRIBED SPECIFICATION AND ORDER. = 3
* = ZASEM0 SIIE AASC2 AFZAI N A 2RO LM = UOMH, ZAEBEAM 2B EZAl AF2A PIX2 20122 ota == USLICH
SURVEYOR QA Manager

* 2 BABSYME FE2QU FASMENMY S8 ZENZLEH s3EH A2YUL. IA2MY HWE2 SHME DM HM =Hlstd & AS Y .(http://sm.hyundai—steel.com/cs/cm/login.jsp)

* This Mill Test Certificate is a copy that has been printed from original electronic document(with digital signing).

You are able to check an original electronic document at hyundaisteel's customer portal.( http://sm.hyundai—steel.com/cs/cm/login.jsp) % QRcode scanner App : 'QReal'
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ey e MILL TEST CERTIFICATE STEEL

: F170600262

COMMODITY(HIZ2) © ERW. CARBON STEEL PIPE EN 10204 TYPE 3.1 — 2004 EMNET: %E%EM 23 gBEkE '.-‘DEUI ¢
= _ - . Yeompo-ro, Buk-gu, Ulzan, Korea
SPECIFICATION(MIZ72) . ASTMAS3B CUSTOMER(22H AH): QEH%%V\O]—A]- ("Xl‘)
Hydostatic Tensie Properties(Gage Length : 2 inch) Hardness Test Hardness Test & CWN Impact Test DW.T Test( C)
Test Tensie Strength CWN Impact Test('C)
TYPE TOTAL ensie Yield Y/R Max. P2
OF Size PCS WEIGHT LENGTH o0 Fase | Wed | Stengh | mete | L Value Absorbed Energy(Joue) Shea|  ShearAea%)
No. PIPE OUT-DIAXTHICKXLENGTH HEATNo.  [Pressure[Time| § § w2 Area
END (22 xS x200]) #2| MPa | MPa | MPa | % | % [*3 53 | g tlefsfagfen| t [2 |as
- pecimen
Min. 415 415 240 i
B =) (KG) F) PSI |SEC Size
al Mex. Ciriteria * In the case of 10x10)
5 EB BE 14" X 0250 " X 20.177 F 2 673 40.354 P34735 750 5 T 454 478 351 43
6 EB BE 14" X 0250 " X 20.177 F 40 13,454 807.08 SQ40456 750 | 5 T 468 454 313 40
TOTAL 0 30,272 1,815.93
Chemical Composition(%) 2:x100 3:x1000 4:x10000 Zn—Coating Test HC-Test H..C Test Remark
- M ) M3 ) If Collapse S.C. - —
Spec. cls|¥ile|s|a|n|c|m]|v| 3 2n Coating | PO UEE | B | cr | o | osm PRSI N Tyre ofine endl@®)
No. Heat No. wa| 2 > > 3 3 > > > 3 3 3 Time | Resut osi % % % EB:ERW Black BE:Bevel End
Min #%2) L: Longitudingl, T: Transverse
Vo 2 T o5& o o T 20 T 0 & oo %3) B: Base, W: Weld unt?, H: Heat Affected Zone
5 P34735 H 6 2 75 13 3 3%4) H: Heat(Ladle) Analysis, P: Product Analysis
b ; ’ - » 3 » : 5 » : % 37) For each reduction of 0.01% below the specified C mex.
an increase of 0.06% Mn above the specified max.
P 7 2 76 12 4 2 1 3 3 1 57 wil be pemitted up to a max. of 1.65%
6 SQ40456 H 18 1 47 10 3 3%10) CM3=Cu+NH#Cr+Mo+V
Pl 1] 4] 8|3 1 1 2] 8 1| e 3% SPEC YEAR — ASTM A53(2012ED)
P 17 1 45 8 3 1 1 2 7 1 59
Non-Destructive Test Flattening / . .
Heat Treatment un Bending Test Visual & Dimension
GOOD GOOD GOOD GOOD
=2 HES 2 720 gHASS PSS, j{ K m F
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN ACCEPTED IN ACCORDANCE WITH THE PRESCRIBED SPECIFICATION AND ORDER. = 3
* = ZASEM0 SIIE AASC2 AFZAI N A 2RO LM = UOMH, ZAEBEAM 2B EZAl AF2A PIX2 20122 ota == USLICH
SURVEYOR QA Manager

* 2 BABSYME FE2QU FASMENMY S8 ZENZLEH s3EH A2YUL. IA2MY HWE2 SHME DM HM =Hlstd & AS Y .(http://sm.hyundai—steel.com/cs/cm/login.jsp)

* This Mill Test Certificate is a copy that has been printed from original electronic document(with digital signing).

You are able to check an original electronic document at hyundaisteel's customer portal.( http://sm.hyundai—steel.com/cs/cm/login.jsp) % QRcode scanner App : 'QReal'




